
Series Editors
Richard Davis

Rafik Hirji

Series Editors
Richard Davis

Rafik Hirji

Water Resources and Environment
Technical Note F.3

Wastewater Reuse

Water Resources and Environment
Technical Note F.3

Wastewater Reuse

Environment Department
The World Bank
1818 H Street, N.W.
Washington, D.C. 20433, U.S.A.
www.worldbank.org
For information on these publications contact the
ESSD Advisory Service at eadvisor@worldbank.org
or call 202.522.3773

Environment Department
The World Bank
1818 H Street, N.W.
Washington, D.C. 20433, U.S.A.
www.worldbank.org
For information on these publications contact the
ESSD Advisory Service at eadvisor@worldbank.org
or call 202.522.3773

The World BankThe World Bank
[...]
CATEGORIES OF MUNICIPAL WASTEWATER REUSE AND POTENTIAL CONSTRAINTS

Wastewater reuse categories Potential constraints

Agriculture and landscape irrigation
Crop irrigation Surface- and groundwater pollution, if not properly managed
Commercial nurseries
Park/School yards Marketability of crops and public acceptance
Freeways (median strips)
Golf courses Effect of water quality, particularly salts, on soils, grasses, and crops
Cemeteries
Greenbelts Public health concerns related to pathogens (bacteria, viruses, and
Residential areas parasites)

Industrial recycling and reuse
Cooling Constituents in reclaimed wastewater cause scaling, corrosion,
Boiler feed biological growth, and fouling
Process water
Heavy construction Public health concerns, particularly aerosol transmission of pathogens in

cooling water

Groundwater recharge
Groundwater replenishment Organic chemicals in reclaimed wastewater and their toxicological effects
Salt water intrusion control
Subsidence control Total dissolved solids, nitrates, and pathogens in reclaimed wastewater

Recreational/environmental uses
Lakes and ponds Health concerns from bacteria and viruses
Marsh enhancement
Streamflow augmentation Eutrophication due to nitrogen and phosphorus in receiving waters
Fisheries
Snowmaking Toxicity to aquatic life

Nonpotable urban uses
Fire protection Public health concerns on pathogens transmitted by aerosols
Air conditioning
Toilet flushing Effects of water quality on scaling, corrosion, biological growth, and fouling

Potable uses
Blending in water supply reservoirs Constituents in reclaimed wastewater, especially trace organic chemicals
Pipe-to-pipe water supply and their toxicological effects

Aesthetics and public acceptance

Health concerns about pathogen transmission, particularly viruses

Source: Metcalf & Eddy, Inc. (1991)



13

WASTEWATER REUSE

Ph
o

to
 b

y 
M

a
nu

e
l M

a
rin

o,
 W

o
rld

 B
a

nk

Wastewater ponds

if these sources are not diluted with other, lower-
nutrient sources of water.

Heavy metals, persistent organics, and ions such
as boron, chloride, and sodium can harm crops and
soils. Heavy metals pose the greatest long-term en-
vironmental risk because they accumulate in the
upper soil. If a soil is highly permeable or if the
groundwater table is close to the surface, pollution
of groundwater can also occur. Many heavy metals
and pollutants such as chlorinated hydrocarbons
may accumulate in sufficient concentrations in crops
to pose a serious hazard to the health of livestock
and humans. In most cases, harmful levels of chemi-
cals can be prevented by avoiding the use of un-
treated wastewater and by pre-treatment of
industrial discharges to the wastewater reclama-
tion system. References providing guidance on man-
aging harmful chemical constituents are provided
in the Further Information section of this Note.

The health risk depends on the method of applying
the irrigation water. Flooding involves the least in-
vestment, but the greatest risk to field workers if
the wastewater is not fully treated. Sprinkler irri-
gation should be avoided if the WHO guidelines are
not fully met. Even with treated wastewater, sprin-
kler irrigation may promote aerosol transmission
of viruses, although this is likely to be rare. Sub-
surface irrigation gives the greatest degree of health
protection, more efficient water use, and often higher

production yields. However, it is expensive, requires
prevention of clogging, and may cause soil salin-
ization in arid climates unless sufficient freshwa-
ter is added to leach the salts below the root zone
(see Note E.1). This leachate fraction can be inter-
cepted in sub-surface drains. Health protection re-
quires regular monitoring of wastewater quality,
crop quality, and medical surveillance of farm
workers.

Although the above discussion focuses on the
planned reuse of wastewater for agriculture, the re-
ality is that in many parts of Asia, Central America,
and Africa wastewater is used in an unplanned way
for raising crops. These crops, which are central to
the livelihoods of farmers and of considerable im-
portance to local communities, could not be grown
without this source of water and nutrients. It is un-
realistic to expect that these wastewaters will re-
ceive treatment, so the issue is to understand how
to continue to apply the effluent at minimal risk
to both human health and soil productivity.
Although research is under way in this area, there
are currently no well-founded guidelines for these
practices.

AQUACULTURE

About two-thirds of the world yield of farmed fish
is produced from ponds fertilized with wastewater.
These fish represent a cheap source of animal pro-
tein for poor people. Box 3 describes an economi-
cally successful and safe example of wastewater
reuse for fish production. With a few exceptions,
health aspects, treatment processes, and monitor-
ing are comparable to those for irrigation. Some sub-
stances may accumulate in the fish or aquatic plants
more readily than in agricultural plants. However,
few standards have been set for chemical contami-
nants in wastewater reused for aquaculture.1 Keep-
ing fish in clean water for at least 2 to 3 weeks before
harvest will remove residual odors and reduce con-

1 Zweig, R.D., J.D. Morton and M.M. Stewart. 1999. Source

water quality for aquaculture: A guide for assessment.

Washington: World Bank.



14

WATER RESOURCES AND ENVIRONMENT • TECHNICAL NOTE F.3

BOX 3.
AQUACULTURE IN SAN JUAN, LIMA, PERU

Between 1985 and 1990, CEPIS (Centro Panamericano de Ingeniería Sanitaria y Sciencias del Ambiente, a research
centre of WHO) ran a test program on the use of effluent from the San Juan wastewater treatment plant, 15 km south of
Lima, for aquaculture. The effluent had a coliform concentration between 1,000 and 10,000 per 100 ml. It was used to
grow tilapia (Oreochromis niloticus) in tanks designed for aquaculture.

No pathogenic bacteria or viruses could be detected in the fish as long as the concentration of coliforms in the aquac-
ulture tanks was less than 10,000 per 100 ml. Production of tilapia is influenced strongly by temperature. In the warmest
four months of the year, tilapia could be produced with a final commercial weight of 250 g, at a density of 2 fishes/m2,
from an initial weight of 60 g. In this way, an initial fish biomass of 1,000 kg/ha could be increased to 4,400 kg/ha during
four warm months.

The revenues from the tilapia production were such that the investment in the aquaculture tanks proved to be an
economically viable operation. Much of the cost of wastewater treatment could be recovered by this reuse option.

tamination from fecal microorganisms. When plan-
ning or managing aquaculture, consideration
should be given to the effects of the discharge from
the ponds on surface waterbodies and on ground-
water.

INDUSTRIAL REUSE

Wastewater reuse is increasingly used to supple-
ment or replace freshwater demands from indus-
try. Industrial reuse has the twin advantages of a
generally continuous demand and the ability to uti-
lize secondary treated wastewater. The major fac-
tors that influence industrial wastewater reuse
include availability and reliability of the water
source, the industry’s discharge requirement, and
the required water quality and quantity. Membrane
technologies (ultra filtration and reverse osmosis)

are being used increasingly, opening the possibil-
ity of producing high quality water from conven-
tionally treated wastewater.

Major uses in industry are cooling system augmen-
tation, once-through cooling systems, process wa-
ter, boiler feedwater, washdown water, and
miscellaneous applications such as fire protection
and dust control. Reclaimed water for industrial use
may be derived from recycling within the plant it-
self (Box 4) or from secondary effluent from mu-
nicipal wastewater treatment plants (Box 5).

Quality requirements for cooling towers are set by
the build-up of impurities in these closed-loop sys-
tems as water is evaporated from the cooling tower.
If concentrations of impurities are too high, scale
deposits will form on heat exchanger surfaces, low-
ering the heat transfer capacity. Excessive impu-

BOX 4.
RECYCLING OF INDUSTRIAL EFFLUENTS, JAMAICA

Bauxite/alumina companies have spearheaded the recycling of industrial effluent in Jamaica. The bauxite/alumina
industry produces a waste product known locally as “ red mud,” which consists of over 70 percent water enriched with
caustic soda and organics. The waste is thickened to 28 percent solids and sprayed on a sloping dr ying bed. The drying
beds are sealed to prevent infiltration of effluent to the groundwater. The liquid fraction is collected at the toe of the
drying bed and is channeled to a sealed holding pond. Pumps move the effluent from the holding pond back to the
plant via a pipeline, where it is recycled through the process. The technology is now used at four bauxite/alumina plants
in Jamaica.

The system is very effective at reducing contamination of groundwater resources. Moreover, the project reduces annual
freshwater consumption by 4 to 5 million cubic meters. The main disadvantage is the large area required for the drying
beds.



15

WASTEWATER REUSE

the wastewater stream is used for food process-
ing, water quality must also meet potable water
standards.

rity concentrations may cause accelerated corro-
sion, sliming, or clogging. Chemical additives are
used to control these problems. Control of Legionella
bacteria is an increasingly important issue in cool-
ing systems. These bacteria are not introduced spe-
cifically by the reuse of wastewater, but may be
promoted by, for example, nutrients from reclaimed
water, which may accelerate the growth of the
Legionella bacteria.

Once-through cooling involves substantial water
volumes, but does not require as stringent quality
requirements as does cooling tower augmentation.
The primary water quality concerns are slime and
suspended solids. Scaling and corrosion are usu-
ally not a problem. Discharge water quality is es-
sentially unchanged, except for a temperature
increase.

Boiler feedwater has similar but more stringent
quality requirements to cooling tower augmenta-
tion. Removal of hardness is required to prevent
scale formation and deposits in boilers.

Process water quality requirements are highly de-
pendent on the particular industry involved.
Generally it is desirable to minimize the suspended
solids concentration, water turbidity, and color.
Other concerns are silica, aluminium, hardness,
microorganisms and pH. Generally, the water qual-
ity must meet near-potable water standards. If

BOX 5.
RECLAIMED CITY SEWAGE AS INDUSTRIAL WATER IN CHENNAI, INDIA

The Chennai Metropolitan area, with scant rainfall, no river sources, and no major nearby watersheds, has long been
chronically short of water. Demand is increasing substantially due to increases in population and industrial development.
Lately, water shortages have resulted in several stoppages of water supplies to industries, leading to cessation of produc-
tion and related financial losses to industries. As a result, a fertilizer company has explored alternative sources, including
the use of desalinated seawater and treated wastewater to provide process and cooling water for its operations. The
company has decided to reclaim water from city sewage using advanced wastewater treatment followed by reverse
osmosis (RO) as an additional purification step. Wastewater used by the plant is treated to tertiary standards using an
activated sludge process, with the treated water being further reclaimed through excess lime addition, ammonia
stripping, recarbonation, chlorination, multimedia filtration, activated carbon filtration, cartridge filtration, and reverse
osmosis.

The capital cost of the entire project is estimated at $18 million. Due to the sewage reclamation project, 13,700 m3/day
of potable water, previously supplied to the fertilizer company, has been redirected to domestic use in the city.

Ph
o

to
 b

y 
In

te
rn

a
tio

na
l W

a
te

r M
a

na
g

e
m

e
nt

 In
st

itu
te

, S
ri 

La
nk

a

Spinach fields, wastewater irrigation



16

WATER RESOURCES AND ENVIRONMENT • TECHNICAL NOTE F.3

soil, although very soluble contaminants such as
nitrate will still enter the groundwater. The effec-
tiveness of this treatment is affected by tempera-
ture, rainfall characteristics, and the physical and
mechanical characteristics of the soil. In special
cases, some soils—such as those with high arsenic
concentrations—may contribute contaminants to the
leachate. Direct injection to groundwater bypasses
this “natural soil treatment,” but there is evidence
that contaminants are removed from wastewater in
the aquifer matrix.

There are several advantages to ASR. The cost of
artificial recharge may be less than the cost of us-
ing surface reservoirs; the aquifer serves as an even-
tual distribution system, reducing the need for
pipelines and canals; and the aquifer is not sub-
jected to evaporation, to taste and odor problems,
or to ambient pollution. The physical transition be-
tween reclaimed wastewater and the water’s later
emergence as groundwater also provides an impor-
tant psychological and aesthetic barrier for even-
tual potable uses. However, AS R is sensitive to
leakage or poor placement of injection wells. Fre-
quent monitoring of groundwater quality is essen-
tial, because it takes as much as 100 years for soil
and groundwater to recover once it has been con-
taminated.

RECREATION AND ENVIRONMENT

There are three broad uses of reclaimed water for
recreational purposes, each with their own specific
quality requirements: primary body-contact such
as swimming and water-skiing; secondary body-

GROUNDWATER RECHARGE

Groundwater recharge is used to preserve ground-
water levels, to prevent land subsidence, to protect
coastal aquifers against saltwater intrusion, and to
store reclaimed wastewater and surface runoff for
future use (called aquifer storage and recovery, or
ASR). Recharge methods commonly used are sur-
face spreading in basins, direct injection into
groundwater aquifers, and riverbank infiltration
(Box 6).

A problem with recharge is that boundaries between
potable and nonpotable aquifers are rarely well-
defined (see Note G.1). Recharging “nonpotable”
aquifers carries the risk of contaminating high-qual-
ity potable groundwater sources. Therefore, the
health effects from prolonged exposure to low lev-
els of contaminants must be considered, as well as
the acute health effects from pathogens or toxic
substances. The lack of knowledge about the fate
and long-term health effects of contaminants found
in reclaimed water—together with the extreme dif-
ficulty of rectifying water quality problems once the
groundwater has been contaminated—means that
a conservative approach should be taken when re-
charging a nonpotable aquifer.

Because recharged water may be an eventual source
of potable water, pre-treatment is necessary before
groundwater recharge. Particular attention has to
be paid to contamination by pathogenic microor-
ganisms. If the reclaimed wastewater is being in-
troduced through soil infiltration, many constituents
will be removed during their passage through the

BOX 6.
GROUNDWATER RECHARGE IN ISRAEL

Partially treated effluent has been used to recharge aquifers in the Dan region (Greater Tel Aviv) of Israel for almost 20
years. The effluent is discharged into spreading basins, from which it percolates through the unsaturated zone until it
reaches the groundwater system. Most of the remaining contaminants are removed from the effluent during this Soil-
Aquifer Treatment (SAT) process. The water then moves laterally until it reaches a series of recovery wells that surround
the recharge area. The recovered effluent is pumped to the Negev Desert and used for irrigation. With proper design,
the zone between the recharge area and the recovery wells can be separated hydrologically from the rest of the